
7
6

31
3

30
3

5
3

9
3

38
3

37
6

36
3

35
3

34
3

44
3

3
3

39

40
6

33
3

41
642

6

8
3

43
3

17

28
3

37
6

16

32
6

6
6

15
1
3

2
3

10

20

11

14
7

24

23 22

12

21

18
2

25

19

29
6

4
5301-052-BLK
KIT,COMPOSITE 
LEVER,ALUM

27

26
3

ITEM 
NO. PartNo DESCRIPTION QTY

1 3X6MMSH SCREW,SOCKET CAP,M3 X 6 LONG 3
2 5203-046 CLAMP LEVER,COMPOSITE,NYLON 3
3 5203-047 PIN, 16MM 3
4 5301-052-BLK KIT,COMPOSITE LEVER,ALUM 3
5 5301-20-001-BLK HINGE, PIECE, TRIPOD, QC, ALUMINUM 3
6 5301-20-002 SCREW, HINGE 6
7 5301-20-003 NUT,HINGE 6
8 5301-20-005-BLK ROUND LEG W/LEG BAND 3
9 5301-20-006 ROUND LEG 3

10 5321-16-001 INSTRUMENT MOUNTING PLATE 1
11 5321-16-002 SNAP-RING,RETAINING 1
12 5321-16-003 RING, RETAINER, ELEVATOR 1
13 5321-16-004 SCREW,BUTTON HEAD,M3X.5X4.5,SS 1
14 5321-16-006 SCREW,SOCKET CAP,SS,M4 X .7 X 20MM 7
15 5321-16-007 COVER,VIAL 1
16 5321-16-008 VIAL 1
17 5321-16-009 PLATE 1
18 5321-16-010 RING, COMPRESSION 2
19 5321-16-011 COLLAR 1
20 5321-16-012 SHAFT,ELEVATOR 1
21 5321-16-014-BLK BODY,ELEVATOR 1
22 5321-16-015 PIN,DOWEL,GEAR 1
23 5321-16-016 GEAR 1
24 5321-16-017-BLK GEARBOX,ELEVATOR 1
25 5321-16-018 SLEEVE,ELEVATOR 1
26 5321-17-005 POINT ASSY W/RUBBER FOOT 3
27 5321-17-043 LOCK KNOB 1
28 S70-05-BLK HINGE CLAMP,PLAIN 3
29 S70-06 BUSHING,HEX,PLASTIC 6
30 S70-08-BLK STOP PLATE 3
31 S70-09 SLIDING LEG 3
32 S70-11 END PLUG 6
33 S70-13-BLK SHOE 3
34 S70-17-BLK FRONT CLAMP 3
35 S70-18 LEVER BOLT,8X60MM 3
36 S70-19-BLK BACK CLAMP 3
37 S70-20 WASHER 6
38 S70-21 NUT,8MM NYLOC 3
39 S70-22 STRAP 1
40 S70-26 SHOE BOLT 8X35MM 6
41 S70-27 LOCK WASHER 6
42 S70-28 NUT 6
43 S70-30 BOLT 8X23MM 3
44 SE15 RETAINING RING 3

MANUFACTURING CO., INC.
4155 OASIS ROAD, REDDING, CA 960035321-16-BLK TRIPOD,HD,QUICK CLAMP,ELEVATOR,ALUM  REV. PAGE  1 OF 1A3

*NOTE
 Components may be sold separately.
 Please see sub-assembly part number
 drawing for details.

11/26/2007DATE:ITEM#
QTY

X
X


	Sheet1
	Drawing View5


